
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
  
 
 

4101

Fo

 
 
 
IMPO
Read
owne
The s
witho

1.0‐0517

oldin

ORTANT:  
d all instru
er’s manu
specificatio
out notice. 

716 

ng U

uctions ca
al for futu

ons of this 

OW

prig

refully bef
ure referen

product m

WNER

 

ght B

 

fore using
nce. 

may vary fro

R’S M

Bike w

g this prod

om this pho

MANUA

with 

duct.  Ret

oto, subjec

AL 

 Puls

tain this 

ct to chang

se 

ge 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 
 

 

SERVICE ------------------------------------------------------------------------ 2 

LABEL PLACEMENT --------------------------------------------------------- 3  

PRODUCT SAFETY ---------------------------------------------------------- 4 

OVERVIEW DRAWING ------------------------------------------------------ 5 

PART LIST ----------------------------------------------------------------------- 6 

HARDWARE LIST & TOOLS ----------------------------------------------- 8 

ASSEMBLY --------------------------------------------------------------------- 9 

COMPUTER --------------------------------------------------------------------- 13 

STORAGE ----------------------------------------------------------------------- 14 

ADJUSTMENTS --------------------------------------------------------------- 15 

TRANSPORTING THE BIKE ----------------------------------------------- 17 

MAINTENANCE &TROUBLESHOOTING ------------------------------ 18 

WARRANTY -------------------------------------------------------------------- 20 

PARTS REQUEST FORM -------------------------------------------------- 21 

 

 

 
 

TABLE OF CONTENTS

1 



 

 

IMPORTANT: FOR NORTH AMERICA ONLY 
 

For damaged or defective products, questions, replacement parts or any 
other service support, please contact our customer service department 
(Open 8:00 AM - 5:00 PM Pacific Standard Time, Daily) by the below 
methods: 

For Best Service, please Email:  

Service@paradigmhw.com * 
Response Time: 1-2 Business Days 

Website: 
www.paradigmhw.com  
 

Toll-Free:  
1-844-641-7921 
Response time may vary. 

Please have the following information ready when requesting service:  

Your name 

Phone number 

Model number 

Serial number 

Part number 

Proof of Purchase 

 

 

Paradigm Health & Wellness, Inc. 

1189 Jellick Ave. 

City of Industry, CA 91748 USA 

 

 

 

 

SERVICE

2 

For damaged or defective products please contact our 
customer service before returning to the store. 



40
0 18

1
18

1

U
N

D
ER

 P
EN

A
LT

Y 
O

F 
LA

W
 T

H
IS

 TA
G

 
N

O
T 

TO
 B

E 
RE

M
O

VE
D

 E
XC

EP
T 

BY
 T

H
E 

CO
N

SU
M

ER
N

O
TI

CE
Th

is
 a

rt
ic

le
 d

oe
s 

no
t m

ee
t 

re
qu

ire
m

en
ts

 o
f C

al
ifo

rn
ia

 
Bu

re
au

 o
f H

om
e 

Fu
rn

is
h-

in
gs

 te
ch

ni
ca

l b
ul

le
tin

 1
17

. 
Ca

re
 s

ho
ul

d 
be

 e
xe

rc
is

ed
 

bu
rn

in
g 

ci
ga

re
tt

s.

A
LL

 N
EW

 M
A

TE
RI

A
LC

O
N

SI
ST

IN
G

 
O

F 
PO

LY
UR

ET
HA

N
E 

FO
A

M
 P

A
D

_1
00

%

RE
G

IS
TR

Y 
N

O
. V

A
25

30
2 

(C
N)

m
an

uf
ac

tu
re

r t
ha

t t
he

 m
at

er
ia

ls
 

in
 th

is
 a

rt
ic

le
 a

re
 d

es
cr

ib
ed

 in
 

ac
co

rd
an

ce
 w

ith
 la

w
.

Pa
ra

di
gm

 H
ea

lth
 a

nd
 W

el
ln

es
s, 

In
c.

11
89

 Je
lli

ck
 A

ve
. C

ity
 o

f I
nd

us
tr

y
CA

 9
17

48
, U

SA

Pa
ra

di
gm

 H
ea

lth
 a

nd
 W

el
ln

es
s, 

In
c.

11
89

 Je
lli

ck
 A

ve
. C

ity
 o

f I
nd

us
tr

y,
 C

A
 

91
74

8 
U

SA

SE
 S

A
N

CI
O

N
A

RÁ
 L

EG
A

LM
EN

TE
 A

 
Q

U
IE

N
ES

 Q
U

IT
EN

 E
ST

A
 E

TI
Q

U
ET

A
. 

SO
LO

 E
L 

CO
N

SU
M

ID
O

R 
PO

D
RÁ

 
Q

U
IT

A
RL

A
.

M
AT

ER
IA

L 
CO

M
PL

ET
A

M
EN

TE
 N

U
EV

O
 

CO
M

PU
ES

TO
 D

E 
10

0%
 R

EL
LE

N
O

 D
E 

ES
PU

M
A

 D
E 

PO
LI

U
RE

TA
N

O
.

N
O

. D
E 

RE
G

 V
A

25
30

2 
(C

N)

m
at

er
ia

le
s 

de
 e

st
e 

ar
tíc

ul
o 

se
 

de
sc

rib
en

 s
eg

ún
 la

s 
le

ye
s.

Pa
ra

di
gm

 H
ea

lth
 a

nd
 W

el
ln

es
s, 

In
c.

11
89

 Je
lli

ck
 A

ve
. C

ity
 o

f I
nd

us
tr

y
CA

 9
17

48
, U

SA

SO
U

S 
PE

IN
E 

D
E 

SA
N

C
TI

O
N

 L
ÉG

A
LE

, 
CE

TT
E 

ÉT
IQ

U
ET

TE
 N

E 
PE

U
T 

ÊT
RE

 
EN

LE
VÉ

E 
PA

R 
U

N
E 

PE
RS

O
N

N
E 

AU
TR

E 
Q

U
E 

LE
 C

O
N

SO
M

M
AT

EU
R

AV
IS

Ce
 p

ro
du

it 
ne

 s
at

is
fa

it 
pa

s -

du
 d

ev
is

 te
ch

ni
qu

e 
du

 
Ca

lif
or

ni
a 

Bu
re

au
 o

f H
om

e 
Fu

rn
is

hi
ng

s. 
N

e 
pa

s 
ut

ili
se

r 
pr

ès
 d

’u
ne

 s
ou

rc
e 

de
 

nu
e 

(c
ig

ar
et

te
s, 

et
c.

)

EN
TI

ÈR
EM

EN
T 

FA
BR

IQ
UÉ

 D
E 

M
A

TÉ
RI

A
UX

 N
EU

FS
 R

EM
BO

UR
RA

G
E 

D
E 

M
O

US
SE

 D
E 

PO
LY

UR
ÉT

HA
N

E 
10

0 
%

N
O

 D
’E

N
RE

G
IS

TR
EM

EN
T 

VA
25

30
2 

(C
N)

Ce
tt

e 
ét

iq
ue

tt
e 

es
t a

pp
os

ée
 

co
nf

or
m

ém
en

t a
ux

 lo
is

 C
an

a-
di

en
ne

s.

    
    

    
    

    
    

    
    

Es
te

 a
rt

íc
ul

o 
no

 c
um

pl
e 

co
n 

la
s 

no
rm

as
 d

e 
in

fla
m

ab
ili

da
d 

de
l b

ol
et

ín
 

té
cn

ic
o 

11
7 

de
 la

 
O

fic
in

a 
de

 M
ob

ili
ar

io
 

pa
ra

 e
l H

og
ar

 d
e 

Ca
lif

or
ni

a.
 C

ui
de

 q
ue

 e
l 

pr
od

uc
to

 n
o 

es
té

 c
er

ca
 

de
 la

s 
lla

m
as

 o
 d

e 
ci

ga
rr

ill
os

 e
nc

en
di

do
s.

AV
IS

O

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

LABEL PLACEMENT 

3 



 

 
Basic precautions should always be followed when using this equipment.  
Read all instructions before using this equipment which include the 
following safety instructions: 
 
1. Read all the instructions in this manual and do warm up exercises before          
     using this equipment. 
2. Before exercising, and in order to avoid injuring your muscles, it is 
 recommended that you perform warm-up exercises for every muscle 
 group. 
3. Please make sure all the components are not damaged and tightened  
 well before use. This equipment should be placed on a flat surface 
 when using. Using a mat or other covering material on the ground is 
 recommended. 
4. Please wear proper clothes and shoes when using this equipment; do 
 not wear loose clothes that might get caught by any part of the                
     equipment;  remember to tighten the pedaling straps. 
5. Do not attempt any maintenance or adjustments other than those 
 described in this manual. Should any problems arise, discontinue use 
 and consult customer service. 
6. Do not use or leave the equipment outdoors. 
7. This equipment is for household use only. 
8. Only one person should be on the equipment while in use. 
9. Keep children and pets away from the equipment while in use. This    

  machine is designed for adults only. This product requires a minimum of      
 6 square feet of space for safe operation. 

10. If you feel any chest pains, nausea, dizziness, or shortness of breath, 
 you should stop exercising immediately and consult your physician 
 before continuing. 
11. DO NOT pedal in reverse. 
12. The maximum weight capacity for this product is 400 lbs/181 kgs. 

 

WARNING: Before beginning any exercise program consult 

your physician.  This is especially important for people who are over 35 

years of age or who have pre-existing health problems.  Read all 

instructions before using any fitness equipment. 
 

CAUTION: Read all instructions carefully before operating this product.  

Retain this Owner’s Manual for future reference. 

 
 

 

PRODUCT SAFETY

4 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
OVERVIEW DRAWING

5 



 

 

 

 

 

No. Description Q’ty  No. Description Q’ty

001 Front Frame 1  029 Hexagon Nut Cap M8 4 

002 Rear Frame 1  030 Curve Washer Ø8.2xØ22.2 4 

003 Rear Stabilizer  1  031 Front Stabilizer Ø50x1.5tx550L 1 

004 Handlebar  1  032 C-ring Ø10 2 

005 Seat Post 1  033 Flat Washer Ø8.2xØ16.8 9 

006 Seat Cushion 1  034 Nylon Nut M8 1 

007 Left Pedal  1  035 Magnet Bracket 1 

008 Right Pedal  1  036 Washer Ø6.2 2 

009 Computer  1  037 Sensor Wire 1 

09A Hand Pulse Sensor 2  038 Flywheel 1 

09B Computer Wire 1  039 Belt Wheel with Crank Axle 1 

010 Wire Plug  1  040 Bearing Bracket A 2 

011 Rear Stabilizer End Cap  2  041 Wave Washer 1 

012 Seat Post Bushing  1  042 Bearing  4 

013 Tension Control Knob  1  043 C-ring Ø17 6 

014 Seat Height Adjustment Knob 1  044 Belt Wheel 1 

015 Tension Cable 1  045 Bearing 6000Z 2 

015A Clip 1  046 Axle Ø12.8x94L 1 

016 Oval Wire Plug 3  047 Eyebolt M6 2 

017 Handlebar Foam Grip 2  048 Tension Bracket 2 

018 Left Cover 1  049 Support Tube Holder 1 

019 Right Cover 1  050 Nylon Nut M6 2 

020 Top Cover 1  051 Nut M10 2 

021 Plastic Bushing  6  052 Washer Ø10.2xØ25 1 

022 Safety Pin  1  053 Wave Washer Ø17 1 

023 Left Crank 1  054 Idle Wheel Axle 1 

024 Right Crank  1  055 Nylon Nut M10 1 

025 Flange Nut 2  056 Bearing 6902Z 2 

026 Crank Cover 2  057 Axle Ø15.8x94.5L 1 

027 
Round Phillips Head Drilling 

Screw M4x20 
4 

 
058 Hexagon Socket Bolt M8x15 9 

028 
Round Phillips Head Tapping 

Screw M4x20 
5 

 
059 Rubber Cushion 1 

PART LIST

6 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

No. Description Q’ty  No. Description Q’ty

060 Washer Ø8.2x Ø25x2.0t 2  074 Spring Washer Ø6.2 1 

061 Flat Phillips Head Screw M6x10 6  075 Screw M5x10 4 

062 Holder 1  076 Hexagon Socket Bolt M8x43L 1 

063 
Round Phillips Head Screw 

M4x10 
1 

 
077 Handlebar End Cap Ø25.4 3 

064 Plastic Washer 1 
 

078 
Front Frame Support Tube End 

Cap Ø22.2 
2 

065 C-ring Ø15 1  079 Hand Pulse Sensor Wire 2 

066 Screw M4x10L 3  080 Nut M6 1 

067 Rear Frame Support Tube 1  081 Screw M6x15 1 

068 Screw M5x20 1  082 Hand Pulse Sensor 2 

069 Console cover 1 
 

083 
Countersunk Phillips Head Cap 

Screw M4x20 

2 

070 Spring  1  084 Nylon Nut 9/16 UNC12(L) 1 

071 Belt 240J4 1  085 NOT labeled correctly, not nut cap 1 

072 Belt 230J3 1  086 Nylon Nut 9/16 UNC12(R) 1 

073R Front Stabilizer Right End Cap  1  087 Left Pedal Strap 1 

073L Front Stabilizer Left End Cap  1  088 Right Pedal Strap 1 

7 

PART LIST



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

HARDWARE LIST & TOOLS

8 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

S
F
E
in
S
(S
 
S
A
(2
ti
 
A
N
N

 

 

 

 

 

 

 

 
 
 

Step 1 
Frame set 
Extend the 
nto the hoo
Safety Pin (
See Fig AA

Stabilizer I
Attach the F
2).Place th
ghten all th

Attach the R
Nut Caps (2
Nut Caps (2

Ha

 
 
 
 
 

 

(22

up 
Front Fram

oked plate 
(22) into th
A-1).  

Installatio
Front Stab
he Hexago
he Hexago

Rear Stabi
29) and Cu
29) and the

rdware: 

2) Safety P

1 PC 

67

me (1) and
on the Fro

he Front Fr

n 
bilizer (31) w
n Nut Cap

on Nut Cap

ilizer (3) on
urve Wash
e Curve W

Pin 

d the Rear 
ont Frame 
rame (1) an

with transp
s (29) and

ps (29) and

nto the rea
ers (30). U

Washers (30

AS

(29) Hexa

Frame (2)
(1). Align t
nd the Rea

port wheels
 Curve Wa

d Curve W

ar curve of 
Use the 13-
0). 

SSEMBL

9 

agon Nut Ca

4PCS 

. Rest the 
the upper p
ar Frame (

s onto the 
ashers (30
ashers (30

the Front F
-15mm Wr

LY

ap M8 

Rear Fram
pin holes a
2) to lock t

front curve
). Use the 

0).  

Frame (1).
rench to tig

(30) Cu

Ø8

4

Tool: 

Front S

Trans

me Support
and then in
the frames

e of the Re
13-15mm 

 Place the
ghten all th

urve Wash

.2xØ22.2 

4 PCS 

13-15m

 

Stabilizer (3

sport Whee

t Tube (67)
nsert the 
s in place 

ear Frame 
Wrench to

 Hexagon 
he Hexagon

her 

mm Wrench

1PC 

31) 

els 

) 

o 

n 

h 



 

 

 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
  
  

 
Step 2 
Remove the Left and Right Nylon Nuts (84) & (86) from the Left and Right Pedal (7) & (8).  
 
The Cranks, Pedals, Pedal Shafts, and the Pedal Straps are marked “R” for Right 
and “L” for Left. 
 
Insert the Left Pedal (7) into the threaded hole in the Left Crank (23). Turn the pedal shaft 
by hand in a counter-clockwise direction until snug (See Fig AA-2).  
Note: DO NOT turn the left pedal shaft in a clockwise direction; doing so will strip 
the threads of the left pedal shaft. 
Tighten the Left Pedal (7) with the 13-15 mm Wrench provided, and then tighten the Left 
Nylon Nut (84) by turning it in a clockwise direction with the 19mm Wrench provided.  
 
Insert the Right Pedal (8) into the Right Crank (24).Turn the pedal shaft by hand in a 
clockwise direction until snug. Tighten the Right Pedal (8) with the 19mm Wrench provided, 
and then tighten the Right Nylon Nut (86) by turning it counter clockwise with the 19mm 
Wrench provided.  
 
Warning: This machine is not intended to be pedaled in reverse. 
*See ADJUSTMENTS page 16 for instructions to install and adjust the pedal straps. 
 
 

 

ASSEMBLY

10 

Tools: 

19mm Wrench  

1PC 

13-15mm Wrench  

1PC 



 
 

 

 

 

 

 

 

 

 

 
 
 
 
 
  
 
 
 

 
Step 3 
The Seat Post (5) has 2 sets of adjustment holes. It is recommended that users 
between 5’1” – 5’6” use the holes towards the rear. It is recommended that users 
between 5’7” to 6’3” us the holes towards the front.  
 
Align the bolt holes on the underside of the Seat Cushion (6) with the holes on 
top of the Seat Post (5). Then attach the Seat Cushion (6) to the Seat Post (5) 
with three Flat Washers (33), and three Hexagon Socket Bolts (58). Tighten the 
bolts with the 5mm Allen Wrench provided. 
 
Insert the Seat Post (5) into the Rear Frame (2). Install the Seat Adjustment 
Knob (14) into the thread hole on the right side of the Rear Frame (2) by turning 
it clockwise, making sure that the safety pin of the Adjustment Knob (14) 
catches one of the height adjustment holes of the Seat Post (5). 
Hardware: 

 

 
 
 
 
 
 
 
 
 

ASSEMBLY

11 

(14) Seat Height 

Adjustment Knob 

1 PC 

(33) Flat Washer 

Ø8.2xØ16.8     

3PCS 

(58) Hexagon Socket Bolt 

M8x15  3PCS 

5mm Allen Wrench with  

Phillips Screwdriver 

1PC 

Tool: 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
  

Step 4 
Place the Handlebar (4) onto the Front Frame (1), and remove the Console Cover (69) from the 
back of the Handlebar (4). Turn the Tension Control Knob (13) to level 8 and hook the cable 
end of the Tension Control Knob (13) into the cable lock of the Tension Cable (15) (See Fig 
AA-3).  
 
Hook the Tension Control Knob (13) cable into the slot at the top of the Tension Cable (15), 
then gently remove the Clip (15A) after connecting the resistance cable of the Tension Control 
Knob (13) and the Tension Cable (15) (See Fig AA-4), If you need more room lift the 
handlebars up.  
 
Connect the Computer Wire (9B) to the Sensor Wire (37) (See Fig AA-5). Then, Attach the 
Console Cover (69) onto the back side of the Handlebar (4).  
Attach the Handlebar (4) onto the Front Frame (1), with four Flat Washers (33) and Hexagon 
Socket Bolts (58). Tighten the Hexagon Socket Bolts (58) by using the 5mm Allen Wrench 
provided.   
 

Hardware: 
 
 
 

 
 
 
 12 

ASSEMBLY

(58) Hexagon Socket Bolt  

M8x15   4PCS 

5mm Allen Wrench with  

Phillips Screwdriver 

1PC 

Tool: 

(33) Flat Washer 

Ø8.2xØ16.8  4PCS 



 
 
 

 

      
    

C

T

t

S

d

C

e

O

      S

 T

 

  

(

2
3

4
 
 

      

2

3

4

       

S

T
C
S
O
D
P

KEY FUNC
MODE: Th

COMPUTE

TIME: Pre

the bike ha

SPEED: P

being trave

DISTANCE

distance tr

CALORIE

estimated 

ODOMETE

PULSE: P

beats per m

SCAN: Ch

TIME---SP

(Note: To l

HOW TO I
(Note: Wh
1. Remov
2. Place t
3. Insure 

the bat
4. Re-inst

NOTE:   

1. When i

2. To clea

ODOM

3. When t

4. If the d

reinsta
  

SPECIFICA

TIME-------
CALORIE-
SPEED----
ODOMETE
DISTANCE
PULSE-----

CTIONS:  
his key lets

ER FUNCT

ss the MO

as been in 

Press the M

eled.     

E: Press th

raveled. 

: Press the

calorie bur

ER: Autom

Press the M

minute.   

hanges the

PEED---DIS

eave the S

INSTALL T
hen install
ve the batte
two "SIZE-
the batteri

tteries. 
tall the bat

         

inactive for

ar the work

ETER) 

there is ac

isplay is ill

lling. 

ATIONS: 

--------------
--------------
--------------

ER-----------
E-------------
--------------

         
s you selec

TIONS:   

ODE key un

use.  

MODE key 

         

he MODE k

e MODE ke

rned.     

matically ac

MODE key, 

         

e display pe

STANCE---

SCAN func

THE BATT
ing the ba
ery cover a
AAA" batte
es are cor

tery cover.

         

r 4-5 minut

kout data, h

tivity, the c

egible or is

--------------
--------------
--------------
--------------
---------------
--------------

       
ct and lock 

         

ntil the poin

until the po

         

key until th

ey until the

         

ccumulates

until the p

         

eriodically

-CALORIE

ction, press

TERIES: 
atteries, do
at the rear 
eries into t
rectly posit

. 

         

tes the LC

hold the MO

console wil

s partially i

 

----- 0:00
----- 0.0~
----- 0.0~
------ 0~9
----- 0.0~
----- 40~

CO

on to a pa

         

nter locks o

ointer locks

 

he pointer l

e pointer lo

         

s total dista

pointer lock

         

every 4 se

E---ODOME

s the MOD

on't press
of comput
he battery 
tioned and

         

D display w

ODE key d

ll automatic

illegible, re

0~99:59MI
~999.9KCA
~999.9ML/
9999ML (KM
~999.9ML 

~240BPM

OMPUTE

13 

articular fun

         

onto TIME

s onto SPE

locks onto 

ocks onto C

         

ance travel

ks onto PU

  

econds

ETER--- P

E key.)  

s the mode
er. 
housing.

d the batter

         

will automa

down for 3-

cally turn o

emove batt

N 
AL   
/H (KM/H) 
M)    
(KM)     

ER

nction you 

         

; this will d

EED; this w

DISTANC

CALORIE; 

         

ed since fi

LSE; this d

ULSE---SC

e button.) 

ry springs a

         

atically shu

-10 second

on.  

teries and 

  

  

 

want.    

         

display the 

will display 

CE; this will

this will dis

   

irst use of 

displays th

 

CAN  

 

are in prop

         

ut off. 

ds (This wi

wait 15 se

         

         

amount of

the curren

 display th

splay the 

bike.     

e number 

per contact

         

ill not clear

econds befo

         

         

f time 

nt speed 

e 

         

of heart 

t with 

         

r 

ore 

 

 

 



 

Lower Pin Hole 

22 

 
 

 
 

67

  49

1 1

  
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
For your convenience, the bike can be folded up for storage.  
1. Remove the Safety Pin (22) from the upper pin hole on the Front Frame (1) 
2. Fold the Front and Rear frames together.  
3. Re-insert the Safety Pin (22) into the lower pin hole on the Front Frame (1) to     
    secure the Front and Rear frames together. 
4. Place the Rear Frame Support Tube (67) into the Support Tube Holder (49).  
 
 
 
 
 
 
 

 
 

 
 
 
 
 
 

STORAGE

 

14 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Upper Pin Hole 

22

67

1

 
 49

1



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Adjusting the Tension Control Knob  
Increase Tension:  
Turn the tension control knob (13) clockwise. 
Decrease Tension:  
Turn the tension control knob (13) counterclockwise. 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
Adjusting the Seat Height  
Loosen the Seat Height Adjustment Knob (14) by turning it counterclockwise 
and pull to release the pin. Adjust the Seat Post (5) to the desired height. 
Release the Seat Height Adjustment Knob (14) to allow the pin to catch one of 
the holes along the Seat Post (5). Then tighten Seat Height Adjustment Knob 
(14) by turning it clockwise to secure the seat in place.  
 
NOTE: When adjusting the height of the Seat Post (5), make sure the 
height of the Seat Post (5) does not exceed the MAX line on the seat post 
(5). 
 
 
 

 

ADJUSTMENTS

15 

Tension Control Knob (13) 

Seat Height Adjustment Knob (14) 



 

 

 
 
 

 
 
 

Adj
 
 
 
 
 
 
 
 
 
The

 
 
 
 
 
 
 
 
Sna
of th
 
 
 
 
 
 
 
 
 
 
Inse
Ped
 
Adj
To m
(see
dow
5). 
 
Use
ont

usting the

e Left Peda

ap the slott
he Left Ped

ert the ridg
dal (7) (see

usting the
make the L
e Figures 5

wn and pull

e the same
o the righ

2 

4 

e Pedal St

al Strap (87

ted end of 
dal (7) (see

ged end of 
e Figures 4

e Left Ped
Left Pedal 
5). To mak
l up on the

e procedu
ht pedal (8

trap 

7) has an L

the Left Pe
e Figures 2

the Left Pe
4).  

dal Shaft (8
Strap (87)

ke the Left 
e upper por

ure to asse
). 

1 

AD

L marked o

edal Strap 
2 and 3).  

edal Strap 

87) 
) smaller, p
Pedal Stra
rtion of the

emble and

16 

L ma

3

5

DJUSTME

on the stra

(87) onto t
 

(87) into t

pull the low
ap (87) larg
e Left peda

d adjust th

ark

ENTS

p (see Fig

the tab on 

he red clip

wer ridged p
ger, push t
l strap (87

e RIGHT p

ure 1).   

the inside 

p on the Le

portion dow
the red clip
7) (see Figu

pedal stra

Upper 

Lower

edge 

eft 

wn 
p 
ures 

ap (88) 

r 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Transporting the Bike 
Hold the Handlebar (4) and tilt the bike forward until the wheels on the Front 
Stabilizer (31) make contact with the floor. Push or pull the unit to the desired 
location, then gently lower the Rear Stabilizer (3) back down to the ground. 
 
 
 
 

 
 

 
 
 
 
 
 
 
 
 

TRANSPORTING THE BIKE 

17 



 
 
 
 
MAINTENANCE 
 
Cleaning 
The bike can be cleaned with a soft clean damp cloth.  Do not use abrasives or 
solvents on the plastic parts.   
Please wipe your perspiration off the bike after each use. Be careful not to get 
excessive moisture on the computer display panel as this might cause an 
electrical hazard or the electronics to fail. 
Please keep the computer console and the bike, out of direct sunlight to prevent 
screen damage.   
Please inspect all assembly bolts, nuts, screws, and pedals on the machine for 
proper tightness every week. 
 
Storage 
Store the bike in a clean and dry environment away from pets and children.  
 
TROUBLE SHOOTING 
 
PROBLEM: There is no display on the computer console. 
SOLUTION: Remove the Console Cover (69) and verify that the wire that comes 
from the computer console is properly connected to the wires that come from the 
rear frame. 
SOLUTION: Check if the batteries are correctly positioned and the battery springs 
are in proper contact with the batteries. 
SOLUTION: The batteries in the computer console may be dead.  Replace the 
dead batteries with new batteries. 
 
PROBLEM: There is no heart rate reading or the heart rate reading is erratic / 
inconsistent. 
SOLUTION: Make sure that the wire connections for the hand pulse sensors are 
secure. 
SOLUTION: To ensure the pulse readout is accurate, always hold on to the 
handlebar grip sensors with two hands instead of just with one hand. 
SOLUTION: Avoid gripping the hand pulse sensors too tight.  Try to maintain even 
pressure while holding onto the hand pulse sensors. 
 
PROBLEM: The bike makes a squeaking noise when in use. 
SOLUTION: The bolts may be loose on the equipment. Please inspect all of the 
nuts, bolts, screws and tighten any loose Hardware. 

 
 
 

 
  
 

MAINTENANCE & TROUBLE SHOOTING

18 



 
 
 
 
 
 

TROUBLE SHOOTING 
 
PROBLEM: The pedals came unscrewed while in use. 
SOLUTION: Reinstall the pedals and if you cannot, contact Customer Service.  
 
PROBLEM: How to reset the data on display.  
SOLUTION: Hold the Mode Key down for 3-10 Seconds, this will reset the display 
(Note: The Odometer will not be reset. To reset odometer, remove the batteries 
from the computer (9). 
 
PROBLEM: High Tension on all settings 
SOLUTION: Remove the Console Cover (69) to verify that the Tension Control 
Knob (13) is properly connected to the Tension Cable (15). If not, un-hook the 
cables and reinstall the Tension Control Knob (13). (See Diagram Below)  
SOLUTION: Make sure part Clip15A is removed. (See Diagram Below) 
SOLUTION: Turn the tension knob to tension level one, then pull the Tension 
Control Knob (13) cable up as high as you can, this will reset the tension. 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  
19 

MAINTENANCE & TROUBLE SHOOTING



 
 

 
MANUFACTURER’S LIMITED WARRANTY 

Paradigm Health & Wellness warrants to the original purchaser that this product is free 
from defects in material and workmanship when used for the purpose intended, under the 
conditions that it has been installed and operated in accordance with Paradigm’s Owner’s 
Manual. Paradigm’s obligation under this warranty applies to the following: 

COMPONENT              LENGTH OF WARRANTY   
Structural Frame     1 year 
All Other Components    90 days 

 
Exclusions from Warranty Coverage: 

Paradigm does not warrant against and is not responsible for, and no implied warranty shall be deemed to cover, any 

product failure, product malfunction, or damages attributable to: 

1. Improper installation and/or failure to abide by Paradigm’s installation guidelines; 

2. Use of this product beyond normal home use, or in an application for which it was not designed; 

3. Cosmetic items such as scratches, dents or discolorations; 

4. Damage caused by normal wear and tear, vandalism, accidental or by animals; 

5. Any act of Nature (such as fire, flooding, snow, ice, hurricane, earthquake, lightning or other natural disaster), 

environmental condition (such as air pollution, mold, mildew, etc.), or staining from foreign substances (such as dirt, 

grease, oil, etc.); 

6. Normal weathering due to exposure to sunlight, weather and atmosphere which can cause colored surfaces to, 

among other things, flake, chalk, accumulate dirt or stains. 

7. Improper operation, alteration, handling, storage, abuse or neglect of the products. 

Paradigm, using its sole discretion, will either repair or replace free of charge any part(s) 
proven to be defective under normal home use.  Any repair or replacement shall provide 
no new warranty coverage, but shall retain only the remaining portion of the original 
product’s warranty. This warranty is offered only to the original purchaser and is not 
transferable.  Proof of original purchase is required. 

Ordering Replacement Parts 

Replacement parts can be ordered by emailing our customer service department: 

Service@paradigmhw.com  

Open Daily 8:00 AM - 5:00 PM (PST). 

When ordering replacement parts please have the following information ready: 

1. Owner’s Manual 

2. Model Number 

3. Description of Parts 

4. Part Number 
5. Date of Purchase 
 
 

 

WARRANTY

20 



 
 

Paradigm Health & Wellness, Inc. 

EMAIL THIS FORM WITH YOUR RECIEPT OF PURCHASE TO 

Service@paradigmhw.com * 
 

NAME: _______________________________________________________ 

ADDRESS: ____________________________________________________ 

CITY ______________ STATE ______________ ZIP ___________________ 

TELEPHONE:  (Day) ____________________________________________ 

  (Night) ____________________________________________ 

  SERIAL#: _____________________________________________________ 

MODEL#: _____________________________________________________ 

PURCHASE DATE: _____________________________________________ 

      PLACE OF PURCHASE: _________________________________________ 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

“YOUR ORDER WILL BE PROCESSED WITHIN 3 BUSINESS DAYS” 

* This form can also be faxed to #: 626-810-2166 

 

 

 

PART # DESCRIPTION QTY 

   

   

   

   

   

   

   

   

   

   

   

   

   

PARTS REQUEST FORM

21 


